19" assembly kit M6

Image for 19
+ / - Hover over image to Zoom
  • For standard GND/earthing use a GND/earthing nut and a nomel washer on at least one attachment point
  • For mounting of front panels, distribution fields or other components on the frame, slide mounts or depth members with square cut-outs

    Accessory category:

    Mechanical Accessories

    Accessory type:

    Mounting hardware

Select product specifications before modifying or adding to project list or requesting a quote.

Configuration
Quantity
 
Catalog Number Item Description Qty/PU
Catalog Number Item Description Qty/PU
1+2+3 19" assembly kit (screw, washer, nut) 4
1+2+3 19" assembly kit (screw, washer, nut) 32
1+2+3 19" assembly kit (screw, washer, nut) 50
1+2+3 19" assembly kit (screw, washer, nut) 100
1 Panhead screw M6, zinc‐plated 50
1 Panhead screw M6, zinc‐plated 100
1 Panhead screw M6, zinc‐plated, black 100
2 Plastic washer 50
2 Plastic washer 100
3 Cage nut M6 50
3 Cage nut M6 100
4 GND/earthing cage nut M6 10
4 GND/earthing cage nut M6 100
5 Nomel washer for GND/earthing, M6 100